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TEST REPORT

Test Report No.: CTL2205072101-WF QUIFZ8, 2022
Date of issue
Equipment under Test : UHF RFID Reader
Sample No. : CTL220507210-1-S001(Normal sample)

CTL220507210-1-S002(Engineer sample)

Model /Type 2 UR-008

Listed Models : N/A

Applicant : SID Global Sdn Bhd

Address : 11 BK 5A/ 2 Bandar Kinrara, 47100 Puchong,

Selangor, Malaysia

Manufacturer : SHENZHEN SID Co.,LTD

Address : Block A, 4th Floor, Zhong Jin Industrial Park, NO.3
PuSha South Road. ShaHu Village, TangXia Town,
DongGuan City, GuangDong Province, China

Test result Pass *

* In the configuration tested, the EUT complied with the standards specified page 5.

The test results presented in this report relate only to the object tested.
This report shall not be reproduced, except in full, without the written approval of the issuing testing laboratory.
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1. SUMMARY
1.1. TEST STANDARDS

The tests were performed according to following standards:
FCC Rules Part 15.247: Frequency Hopping, Direct Spread Spectrum and Hybrid Systems that are in
operation within the bands of 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz

ANSI C63.10: 2013: American National Standard for Testing Unlicensed Wireless Devices

558074 D01 15.247 Meas Guidance v05r02: Guidance for Compliance Measurements on Digital
Transmission System, Frequency Hopping Spreda Spectrum System, and Hybrid System Devices
Operating Under Section 15.247 of the FCC Rules

1.2. Test Description

FCC PART 15 Subpart C

FCC Part 15.207 AC Power Conducted Emission PASS
FCC Part 15.247(a) 20dB Bandwidth PASS
FCC Part 15.247(d) Spurious Emission and Band Edge PASS
FCC Part 15.247(b) Maximum Peak Output Power PASS
FCC Part 15.109/ 15.205/ 15.209 Radiated Emissions PASS
FCC Part 15.247(a)(1) Frequency Separation PASS
FCC Part 15.247(a)(1)(iii) Number of hopping frequency PASS
FCC Part 15.247(a)(1)(iii) Time of Occupancy PASS

Remark: The measurement uncertainty is not included in the test result.
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1.3. Test Facility

1.3.1 Address of the test laboratory
Shenzhen CTL Testing Technology Co., Ltd.
Floor 1-A, Baisha Technology Park, No. 3011, Shahexi Road, Nanshan, Shenzhen 518055 China

There is one 3m semi-anechoic chamber and two line conducted labs for final test. The Test Sites
meet the requirements in documents ANSI C63.10 and CISPR 32/EN 55032 requirements.

1.3.2 Laboratory accreditation

The test facility is recognized, certified, or accredited by the following organizations:
CNAS-Lab Code: L7497

Shenzhen CTL Testing Technology Co., Ltd. has been assessed and proved to be in compliance with
CNAS-CLO01 Accreditation Criteria for Testing and Calibration Laboratories (identical to ISO/IEC
17025: 2005 General Requirements) for the Competence of Testing and Calibration Laboratories.

A2LA-Lab Cert. No. 4343.01

Shenzhen CTL Testing Technology Co., Ltd, EMC Laboratory has been accredited by A2LA for
technical competence in the field of electrical testing, and proved to be in compliance with ISO/IEC
17025: 2005 General Requirements for the Competence of Testing and Calibration Laboratories and
any additional program requirements in the identified field of testing.

IC Registration No.: 9618B
CAB identifier: CN0041

The 3m alternate test site of Shenzhen CTL Testing Technology Co., Ltd. EMC Laboratory has been
registered by Innovation, Science and Economic Development Canada to test to Canadian radio
equipment requirements with Registration No.: 9618B on Jan. 22, 2019.

FCC-Registration No.: 399832
Designation No.: CN1216

Shenzhen CTL Testing Technology Co., Ltd. EMC Laboratory has been registered and fully described
in a report filed with the (FCC) Federal Communications Commission. The acceptance letter from the
FCC is maintained in our files. Registration 399832, December 08, 2017.

1.4. Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that
there may be errors within the calibration limits of the equipment and facilities. The measurement
uncertainty was calculated for all measurements listed in this test report acc. to CISPR 16 - 4
“Specification for radio disturbance and immunity measuring apparatus and methods — Part 4:
Uncertainty in EMC Measurements® and is documented in the Shenzhen CTL Testing Technology Co.,
Ltd. quality system acc. to DIN EN ISO/IEC 17025. Furthermore, component and process variability of
devices similar to that tested may result in additional deviation. The manufacturer has the sole
responsibility of continued compliance of the device.

Hereafter the best measurement capability for CTL laboratory is reported:
Measurement

Test . Notes
Uncertainty
Transmitter power conducted 10.57 dB (1)
Transmitter power Radiated 12.20 dB 1)

(

Conducted spurious emission 9KHz-40 GHz 12.20dB (
Occupied Bandwidth +0.01ppm (1)

(

(

Radiated Emission 9KHz~30MHz +3.40dB
Radiated Emission 30~1000MHz +4.10dB
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Radiated Emission Above 1GHz

14.32dB

(1)

Conducted Disturbance0.15~30MHz

13.20dB

(1)

(1) This uncertainty represents an expanded uncertainty expressed at approximately the 95%

confidence level using a coverage factor of k=2.
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2. GENERAL INFORMATION

2.1. Environmental conditions

Report No.: CTL2205072101-WF

During the measurement the environmental conditions were within the listed ranges:

Normal Temperature: 25°C
Relative Humidity: 55 %
Air Pressure: 101 kPa

2.2. General Description of EUT

Product Name:

UHF RFID Reader

Model/Type reference: | UR-008

Power supply: AC 120V/60Hz
Hardware version: V1.0

Software version: V1.0

UHF RFID

Operation frequency

902.5-927.5 MHz

Modulation Type GFSK

Channel number: 51

Channel separation: 0.5MHz

Antenna type: External Antenna
Antenna amount: 8

MIMO: Not support
Antenna gain: 8dBi

Note1: For more details, please refer to the user’s manual of the EUT.

2.3. Description of Test Modes and Test Frequency

The EUT has been tested under typical operating condition. The Applicant provides communication
tools software to control the EUT for staying in continuous transmitting and receiving mode for testing.
There are 51 channels of EUT, and the test carried out at the lowest channel, middle channel and

highest channel.

Test Mode Test Channel Test Frequency
1 Low Channel 902.5 MHz
2 Middle Channel 915.0 MHz
3 High Channel 927.5 MHz
Operation Frequency :
Frequency Frequency Frequency

Channel (MHz) Channel (MHz) Channel (MHz)
01 902.5 21 912.5 41 922.5
02 903.0 22 913.0 42 923.0
03 903.5 23 913.5 43 923.5
04 904.0 24 914.0 44 924.0
05 904.5 25 914.5 45 924.5
06 905.0 26 915.0 46 925.0
07 905.5 27 915.5 47 925.5
08 906.0 28 916.0 48 926.0
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09 906.5 29 916.5 49 926.5
10 907.0 30 917.0 50 927.0
11 907.5 31 917.5 51 927.5
12 908.0 32 918.0 - -
13 908.5 33 918.5 - -
14 909.0 34 919.0 - -
15 909.5 35 919.5 - -
16 910.0 36 920.0 -- --
17 910.5 37 920.5 - -
18 911.0 38 921.0 - -
19 911.5 39 921.5 - -
20 912.0 40 922.0 - -

Note: The line display in grey were the channel selected for testing

Power setting during the test:

During testing, Channel & Power Controlling Software provided by the customer was used to control
the operating channel as well as the output power level. The RF output power selection is for the
setting of RF output power expected by the customer and is going to be fixed on the firmware of the

final end product.

Power Parameters:

Test Software Version

RRU2889 Demo V2.2

Channel Low channel Mid channel High channel
Power Level 21 21 21
2.4. Equipments Used during the Test
. . Calibration | Calibration
Test Equipment Manufacturer Model No. Serial No. Date Due Date
LISN R&S ESH2-75 860014/010 | 2022/05/07 | 2023/05/06
Double cone
logarithmic Schwarzbeck VULB 9168 824 2020/04/07 | 2023/04/06
antenna
Ocean
Horn Antenna : OBH100400 26999002 2019/11/28 | 2022/11/27
Microwave
EMI Test Receiver R&S ESCI 1166'2950'0 2022/05/07 | 2023/05/06
Spectrum Analyzer Agilent E4407B MY41440676 | 2022/05/07 | 2023/05/06
Spectrum Analyzer Agilent N9020A US46220290 | 2022/05/07 | 2023/05/06
Spectrum Analyzer Keysight N9020A MY53420874 | 2022/05/07 | 2023/05/06
Sunol
Horn Antenna Sciences DRH-118 A062013 2021/12/23 | 2024/12/22
Corp.
A‘;f"’e Loop Da Ze ZN30900A / 2021/05/13 | 2024/05/12
ntenna
Amplifier Agilent 8449B 3008A02306 | 2022/05/07 | 2023/05/06
Amplifier Agilent 8447D 2944A10176 | 2022/05/06 | 2023/05/05
Amplifier Brief&Smart LNA-4018 2104197 2022/05/07 | 2023/05/06
Temperature/Humi JiYu MC501 / 2022/05/07 | 2023/05/06
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dity Meter
Power Sensor Agilent U2021XA MY55130004 | 2022/05/07 | 2023/05/06
Power Sensor Agilent U2021XA MY55130006 | 2022/05/07 | 2023/05/06
Power Sensor Agilent U2021XA MY54510008 | 2022/05/07 | 2023/05/06
Power Sensor Agilent U2021XA MY55060003 | 2022/05/07 | 2023/05/06
Spectrum Analyzer RS FSP 1164'2391 3| 2022/05/07 | 2023/05/06
RF Cable Megalon RF-A303 N/A 2021/06/15 | 2022/06/14
RF Control Unit Tonsecnd JS0806-2 20J8060323 | 2022/05/07 | 2023/05/06
Test Software
Name of Software Version
JS1120-3 2.6.880341
EZ _EMC(Below 1GHz) V1.1.4.2
EZ_EMC((Above 1GHz) V1.1.4.2

The calibration interval was one year

2.5. Related Submittal(s) / Grant (s)
This submittal(s) (test report) is intended to comply with Section 15.247 of the FCC Part 15, Subpart

C Rules.
2.6. Modifications

No modifications were implemented to meet testing criteria.
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3. TEST CONDITIONS AND RESULTS

3.1. Conducted Emissions Test
LIMIT

According to FCC CFR Title 47 Part 15 Subpart C Section 15.207 and RSS Gen 8.8, AC Power Line
Conducted Emissions Limits for Licence-Exempt Radio Apparatus as below:

Limit (dBuV)
Frequency range (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
TEST CONFIGURATION
Shielded Roorme
EUT
Test
C Fecefer
LISM
l Adapter [

TEST PROCEDURE

1. The equipment was set up as per the test configuration to simulate typical actual usage per the user’s
manual. The EUT is a tabletop system; a wooden table with a height of 0.8 meters is used and is placed on
the ground plane as per ANSI C63.10:2013.

2. Support equipment, if needed, was placed as per ANSI C63.10:2013.

. All'l/O cables were positioned to simulate typical actual usage as per ANSI C63.10:2013.

4. The adapter received AC120V/60Hz power through a Line Impedance Stabilization Network (LISN) which
supplied power source and was grounded to the ground plane.

All support equipments received AC power from a second LISN, if any.

6. The EUT test program was started. Emissions were measured on each current carrying line of the EUT
using a spectrum Analyzer / Receiver connected to the LISN powering the EUT. The LISN has two
monitoring points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were taken: one with Line 1
connected to Analyzer / Receiver and Line 2 connected to a 50 ohm load; the second scan had Line 1
connected to a 50 ohm load and Line 2 connected to the Analyzer / Receiver.

Analyzer / Receiver scanned from 150 KHz to 30MHz for emissions in each of the test modes.
During the above scans, the emissions were maximized by cable manipulation.
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1. All modes were tested; only the worst result of antenna 4 test mode 1 was reported as below:
2. Both 120 VAC, 50/60 Hz and 240 VAC, 50/60 Hz power supply have been tested, only the worst
result of 120 VAC, 60 Hz was reported as below:

30

70

60

b0

40

30

20

100.0

dBuV

Test Mode 1 Line: L
Conducted Emission Measurement
File :2022 CE Data #609 Date: 20227112 Time: 11:09:19

\

\

FCC Partl% CE-Class B_QP

FOC Pal5 CE-Class B_A¥e

Fi
A ]

ﬂ"’ kWLWL\JWJ\J A

e :

im’

Ipeak

Wt
10 I
0.0
0.1%50 0.500 [MHz] 5.000 30.000
Site EMC 1# Phase: L1 Temperature: 26(C)
Limit: FCC Part15 CE-Class B_QP Power:  AC230V/50Hz Humidity: 54 %RH
EUT:
M/N:
Mode: WORKING
Note:
No, | Freercy | Readg | Foctor | Lovel | Limt [Marg] s | rema
1 0.1520 22.66 10.05 32.71 65.89 | 3318 | QP P
2 0.1520 6.76 10.05 16.81 5589 | 3908 | AVG | P
3 0.4870 18.61 10.04 2865 56.22 | 2757 | QP P
4 0.4870 16.27 10.04 26.31 46.22 | 1991 | AVG | P
5 0.5810 2020 10.05 30.25 56.00 | 2575 | QP P
6 0.5810 12.71 10.05 2276 46.00 | 2324 | AVG | P
7 5.8490 2279 10.12 32.91 60.00 | 2709 | QP P
8 5.8490 2224 10.12 32.36 50.00 |1764 | AVG | P
9 26.8070 35.56 1012 45.68 60.00 (1432 | QP P
10 26.8070 34.38 10.12 44.50 50.00 | 550 | AVG | P
11 29.2470 36.00 10.01 46.01 60.00 | 1399 | QP P
12 * | 29.2470 35.22 10.01 4523 50.00 | 477 | AVG | P
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Test Mode 1 Line: N
Conducted Emission Measurement

File 2022 CE Data #608 Date: 2022/T1M2 Time: 11:04:31

1000 dBuV

90
20

70

\ FCLC Partl5 CE-Class B_QP
1] I

FCOC Fa13 CE-Class B_A¥e
50 \ Yiis

40

"] i L

10

0.0
0.160 0.500 [MHz]

Site EMC 1# Phase: N Temperature: 26(C)

Limit: FCC Part15 CE-Class B_QP Power:  AC230V/50Hz Humidity: 54 %RH

EUT:

M/N:

Mode: WORKING

Note:

No. | Frtircy | Readng | Focor | v | iy " owor 1| Remar

1 0.1570 2294 10.05 3299 6562 |3263| QP P

2 0.1570 7.75 10.05 17.80 5662 | 3782 | AVG | P

3 04860 18.63 10.05 2868 5624 | 2756 | QP P

4 0.4860 15.95 10.05 26.00 4624 | 2024 | AVG | P

5 0.5840 2097 10.05 31.02 5600 |2498| QP P

6 0.5840 13.65 10.05 2360 4600 |2240| AVG | P

7 5.8490 2253 10.14 3267 6000 |2733| QP P

8 5.8490 2190 10.14 32.04 5000 |1796 | AVG | P

9 26.8040 3561 10.22 4583 6000 | 1417 | QP P

10 26.8040 35.08 10.22 4530 50.00 470 | AVG | P

11 29.2410 36.24 10.02 46.26 6000 |13.74 | QP P

12 *| 292410 3574 10.02 4576 50.00 424 | AVG | P

Remark: Level(dBuV)=Reading(dBuV) + Factor(dB)
Margin=Limit(dBuV/m)- Level(dBuV/m)
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3.2. Radiated Emissions and Band Edge
Limit

For intentional device, according to § 15.209(a), the general requirement of field strength of radiated
emission out of authorized band shall not exceed the following table at a 3 meters measurement
distance.

In addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified in §15.209(a)

For intentional device, according to RSS-Gen section 8.9, the general requirement of field strength of
radiated emission out of authorized band shall not exceed the following table at a 3 meters
measurement distance.

In addition, radiated emissions which fall in the restricted bands, as defined in RSS-Gen section 8.10,
must also comply with the radiated emission limits specified in RSS-Gen section 8.9

Radiated emission limits

Frequency Distance . Radiated
(MHz) (Meters) Radiated (dBuV/m) (UV/m)
0.009-0.49 3 20log(2400/F(KHz))+40log(300/3) 2400/F(KHz)

) 20log(24000/F(KHz))+
0.49-1.705 40log(30/3) 24000/F(KHz)
1.705-30 3 20log(30)+ 40log(30/3) 30
30-88 3 40.0 100
88-216 3 43.5 150
216-960 3 46.0 200
Above 960 3 54.0 500
TEST CONFIGURATION
(A) Radiated Emission Test Set-Up, Frequency Below 30MHz
RX Antenna
- 3m —D‘
. [Eur ] reern ‘ 1L
0.8m
Ground Plane
Receiver

(B) Radiated Emission Test Set-Up, Frequency below 1000MHz

Ant. feed
point

b |
EUT Turn Tahle

v

0.8m

Ground Plane

Receiver Amp.
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(C) Radiated Emission Test Set-Up, Frequency above 1000MHz

Ant.feed |
point |

; 3m > ""E_E
EUT] an

Turn Table

A

1.5m

Ground Plane

Receiver Amp.

Test Procedure

1. Below 1GHz measurement the EUT is placed on a turntable which is 0.8m above ground plane,
and above 1GHz measurement EUT was placed on a low permittivity and low loss tangent turn
table which is 1.5m above ground plane.

2. Maximum procedure was performed by raising the receiving antenna from 1m to 4m and rotating
the turn table from 0°C to 360°C to acquire the highest emissions from EUT

3. And also, each emission was to be maximized by changing the polarization of receiving antenna
both horizontal and vertical.

Repeat above procedures until all frequency measurements have been completed.
Radiated emission test frequency band from 9KHz to 25GHz.
6. The distance between test antenna and EUT as following table states:

Test Frequency range Test Antenna Type Test Distance
9KHz-30MHz Active Loop Antenna 3
30MHz-1GHz Bilog Antenna 3
1GHz-18GHz Horn Antenna 3
18GHz-25GHz Horn Anternna 1

7. Setting test receiver/spectrum as following table states:

Test Ir:arﬁg:ency Test Receiver/Spectrum Setting Detector
9KHz-150KHz RBW=200Hz/VBW=3KHz,Sweep time=Auto QP
150KHz-30MHZz RBW=9KHz/VBW=100KHz,Sweep time=Auto QP
30MHz-1GHz RBW=1 20KHz/'VB\£V=1 000KHz,Sweep QP
time=Auto
Peak Value: RBW=1MHz/VBW=3MHz,
Sweep time=Auto
e Average Value: RBW=1MHz/VBW=10Hz, Peak
Sweep time=Auto

TEST RESULTS

Remark:

1. Radiated emission test from 9 KHz to 10th harmonic of fundamental was verified, and The
emission levels from 9kHz to 30MHz are attenuated 20dB below the limit and not recorded in
report.

2. For 30MHz to 1GHz measurement all modes were tested; only the worst result of antenna 4 test
mode 1 was reported as below.
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Test mode: 1 Polarization: Horizontal
Radiated Emission Measurement
File :CTL Data #11272 Date: 202207125 Time: 8:57:39
720 dBu¥/m
62
52 I
I
|
# | , -
ﬁ 426 peak
32 i
232 ‘JN’“ 1m| Il ] & ulxl..w]w
w,% P T U
12 MWM
2
-8
30.000 50.000 90.000 [MHz] 200.000 600000 1000.000
Site LAB Chamber 1 Polarization: Horizontal Temperature: 25(C)
Limit: FCC Part15 Class B_30-1000MHz Power.  AC120/60Hz Humidity: 50 %
EUT: / Distance: 3m
M/N: /
Mode: WORKING
Note: /
/
Frequency | Reading | Factor Level Limit |[Margin Detect Height | Azimuth
No- | " "MHz) | (dBuv) | (dB/m) |(dBuV/m)|(dBuvim)| (@B) | =°®| @) | (deg) |P/F| Remark
1 30.5306 35.82 -B8.70 2712 40,00 |12.88 | peak 100 1 P
2 250.3011 2462 14.38 39.00 46.00 7.00 | peak 100 a7 P
3 T716.6820 10.18 24.43 34 61 46.00 | 11.39 | peak 100 189 P
4 848.0563 6.31 2591 3222 46.00 |13.78 | peak 100 44 P
5 900.1474 7.00 26.29 33.29 46.00 | 1271 | peak 100 248 P
6 952.0937 547 27.30 3277 46.00 |13.23 | peak 100 a3 P
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Test mode: 1 Polarization: Vertical
Radiated Emission Measurement
File :CTL Data #11273 Date: 202210725 Time: 8:58:43
720 dBuV /m
52
52 [
I
42 [ a
il
ke .
eak
a2 | ;“\U i W.HIL‘"’
M,J/ \1\‘*\.\1‘ et
22 T 4t i * bt
M‘i W iyl
- b i
2
i
30.000 0,000 90.000 MHz) 300.000 £00.000 1000.000
Site LAB Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 Class B_20-1000MHz Power:  AC120/60Hz Humidity: 50 %
EUT: / Distance: 3m
M/N: /
Mode: WORKING
Note: /
!
Frequency | Reading | Factor Level Limit [Margin Detect Height | Azimuth
2 (MHz) | (dBuV) | (dB/m) |(dBuVim)|(dBuvim)| (aB) | =% | m) | (deg)y |F/F| Remark
1 30.1053 40.02 -8.02 32.00 40.00 8.00 | peak 100 174 P
2 32.6340 11.06 20.52 31.58 40.00 842 | peak 100 77 P
3 33.5624 12.36 19.94 32.30 40.00 770 | peak 100 360 P
4 345172 13.52 19.35 32.87 40.00 713 | peak 100 49 P
5 354992 12.98 18.63 31.61 40.00 8.39 | peak 100 49 P
6 37.9449 1487 16.63 31.50 40.00 850 | peak 100 3 P
7 147.4036 19.35 1447 33.82 43.50 968 | peak 100 296 P
8 250.3011 22.06 14.38 36.44 46.00 956 | peak 100 112 P

Remark: Level(dBuV/m)=Reading(dBuV)+Factor(dB/m)
Margin= Limit(dBuV/m)- Level(dBuV/m)
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For 1GHz to 10GHz

Antenna 1
Test Frequency (MHz) 902.5 Polarization: Horizontal
Radiated Emission Measurement
File -RSE 2022 Data #1203 Date: 2022/07/04 Time: 13:58:05
a0.0 dBuV /m
80
FCC Part1H RE-Clags B_Above 1GHz_|PK
70
& -
FCC Part15 RE-Class B_Above 1GHz_jAYe
a0 . 8 | Mﬂpealc
A0 ] 2 N W et
30
20
10
1]
-0
1000.000 (MHZ) 5000.00 1000000
Site CTL 966 Chamber 1 Polarization: Horizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230V/50Hz Humidity- 50 %
EUT: Distance: 3m
M/N: UR-008
Mode: WORKING
MNote: F#i1 902.5 421
Company name: SID Global Sdn Bhd
Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No- | " “MHz) | (dBuV) | (dB/m) |(dBuV/m)|(dBuvim)| (dB) | P | em) | (ceg) |P/F| Remark
1 1100.589 60.08 2526 34.82 74.00 | 3918 | peak 150 360 P
2 1805.095 80.94 -2506 5588 7400 (1812 | peak 150 360 P
3 1805.095 75.89 -25.06 50.83 54.00 317 | AVG 150 360 P
4 2707.852 6572 -19.66 46.06 7400 |2794 | peak 150 360 P
5 3610.000 h6.83 -17.51 39.32 7400 |3468 | peak 150 360 P
6 6514.409 54 47 -B.58 4589 7400 | 2811 | peak 150 360 P
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Test Frequency (MHz) 902.5 Polarization: Vertical

Radiated Emission Measurement

File \RSE 2022 Data #1204 Date: 2022/07/04 Time: 14:02:51
q0.0 dBu¥/m

80
FCC Parti % RE-Claze B_Abovg 1GH=_[PK
70
60 -
FCC Part1 3 AE-Class B_Above 1GHz_{AVe
50
[ %ww ak
40 i T W by g‘ e e
WW WM
30
20
10
]
-0
1000.000 (MHZ) 5000.00 10000.00
Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC220V/50Hz Humidity- 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: F#1 9025 Ih#21
Company name: SID Global Sdn Bhd

o, | Feateny [eadv | Fotor | Lot | it i cuce | "t 2200 o mman
1 1199 845 61.80 -2543 36.37 7400 |3763| peak 150 0 P
2 1805.095 80.93 -25.06 55.87 74.00 |18.13| peak 150 0 P
3 1805.095 76.18 -25 06 5112 5400 288 [ AVG 150 0 P
4 2707.073 B4 73 -19 66 4507 7400 |2893| peak 150 0 P
5 3610.000 56.70 -17.51 39.19 74.00 |[34.81 | peak 150 0 P
6 4902.019 5515 -14 26 40.89 7400 |3311| peak 150 0 P
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Test Frequency (MHz)

915 Polarization:

Horizontal

Radiated Emission Measurement

File ‘RSE 2022 Data #1200 Date: 2022/07/04 Time: 13:48:03
90.0 dBuV/m
8o
FCC Part1q RE-Clazz B_Above 1GHz_PK
7o
1]
Z FCC Part19 RE-Class f_Above 1GHz_AVe
50 peak
4
5 W%
A0 X ] 2 Lot b, M
1 P e
bt Aot A g oo b
30
20
10
1]
-10
1000000 [MH=] 00000

10000.00

EUT:
M/N:

Note:

UR-008

Mode: WORKING

Site CTL 966 Chamber 1
Limit: FCC Part15 RE-Class B_Above 1GHz_FPK Power:  AC230V/50Hz

RLEE1 915 ThaE21

Company name: SID Global Sdn Bhd

FPolarization: Heorizonta

Distance: 3m

!

Temperature: 25(C)
Humidity: 50 %

vo. | Freencs | Resdra ] Facior | Love | timt Mt oo | e 222 Lo | remar
1 1303.542 59.06 -2512 33.94 7400 |40.06 | peak 150 0 P
2 1830.206 77.90 -24.90 53.00 74.00 | 21.00 | peak 150 0 P
3 1830.206 70.16 -24 .90 45.26 54.00 8.74 | AVG 150 0 P
4 2404 363 63.60 -20.67 4293 7400 |31.07 | peak 150 0 P
5 2745522 60.19 -19.57 40.62 74.00 | 33.38 | peak 150 0 P
B 3660.000 56.32 -17.40 38.92 7400 | 3508 | peak 150 0 P
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Test Frequency (MHz) 915 Polarization: Vertical
Radiated Emission Measurement
File :RSE 2022 Data #1199 Date: 2022/07/04 Time: 13:44:23
90.0 dBuVY /m
80
FCC Part1S RE-Clazz B_Aboveg 1GHz_PE.
70
60 2
FCC Part15 RE-Clazs B_Above 1GHz_AYe
50 JN %WM ak
b
40 4 2 X s WW
WW Y
30
20
10
0
-10
1000.000 MHz) 000,00 10000.00
Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008
Mode: WORKING
Note: 261 915 Ih#:21
Company name: SID Global Sdn Bhd
Frequency | Reading | Factor Level Limit |[Margin Height | Azimuth
No- | " “MHz) | (dBuV) | (dB/m) |(dBuV/m)|(dBuvim)| (dB) | P | cm) | (ceqy |P/F| Remark
1 1747330 74 66 -25.39 4927 7400 |2473| peak 150 360 P
2 1829.679 82.64 -24.91 57.73 74.00 |[16.27 | peak 150 360 P
3 1829.679 77.65 -24 .91 5274 5400 126 | AVG 150 360 P
4 2744732 60.43 -19.57 40.86 74.00 |33.14 | peak 150 360 P
5 3660.159 57 56 -17.40 40.16 7400 |3384 | peak 150 360 P
6 4473.269 56.54 -15.16 41.38 74.00 |3262 | peak 150 360 P




V1.0 Page 22 of 142 Report No.: CTL2205072101-WF

Test Frequency (MHz) 927.5 Polarization: Horizontal

Radiated Emission Measurement

File ‘RSE 2022 Data #1201 Date: 2022/07/04 Time: 13:52:43
q0.0 dBuV/m

80
FCC Part14 RE-Class E_Above 1GHz_PK
70
60
FCC Part15 RE-Class P_Above 1GHz_BvYe
50
2 T atneak
3 4 et
0 T ] % o N § MM’ %
30
20
10
]
-0
1000.000 [MHz) 5000.00 10000.00
Site CTL 966 Chamber 1 Polarization: Horizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC220V/50Hz Humidity- 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: F2#k1 9275 Th=:21
Company name: SID Global Sdn Bhd

o, | Frencr | Readna | Factor [ Love | timt Mt oo | et 220 [ reman
1 1347.023 60.18 -25 23 34 95 7400 [3905)| peak 150 360 P
2 1855.133 70.49 -24 74 4575 7400 |2825| peak 150 360 P
3 2411.293 B2.75 -20.65 4210 74.00 [31.90| peak 150 360 P
4 2782 115 61.47 -19.48 41.99 7400 (3201 peak 150 360 P
5 3710.000 5552 -17.29 3823 74.00 | 3577 | peak 150 360 P
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Test Frequency (MHz)

927.5

Polarization:

Vertical

Radiated Emission Measurement

Filz -‘RSE 2022 Data #1202 Date: 2022/07/04 Time: 13:55:06

a0.0 dBuV/m

80

FCC Part19 RE-Clazs:z B_Abowve 1GHz_PK
70
(]
FCC Part13 AE-Clasz B_Above 1GHz_AYe
50 & 3 l__lﬂ,‘\j-.“,q:neak
I 4 WW%W

A0 1 ¥ !Mﬁ‘gﬂu ——

30

20

10

0

-10

1000.000 [MHz] £000.00 10000.00
Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power.  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008
Mode: WORKING
Note: L#E1 92756 ITh#21
Company name: SID Global Sdn Bhd

Frequency | Reading | Factor Level Limit [Margin Height | Azimuth
No- | " "MHz) | (dBuV) | (dB/m) |(dBuvim)|(dBuvim)| (@B) |P=*™™ | cm) | (geg) |F/F| Remark
1 1200.190 6142 -2543 3599 7400 |38.01 | peak 150 0 P
2 1855133 74 92 2474 5018 7400 |2382 | peak 150 0 P
3 2458 244 69.41 -20.52 4889 7400 | 2511 | peak 150 0 P
4 2782 115 5993 -19.48 40 .45 7400 |3355| peak 150 0 P
5 3709.500 5532 -17.30 38.02 7400 |3598 | peak 150 0 P
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Antenna 2

Test Frequency (MHz) 902.5 Polarization: Horizontal

Radiated Emission Measurement

File :RSE 2022 Data #1205 Date: 2022/07/04 Time: 14:08:59
90.0 dBuVY /m

80
FCC Part1Y RE-Clazz [B_Aboveg 1GHz_JPK.
70
(1]
2 FCC Part19 RE-Clazs |B_Above 1GHz_AYe
50
G LT peak
" X MWWMWQW e
me SN
30
20
10
1}
-10
1000.000 [MHZ) 00000 10000.00
Site CTL 966 Chamber 1 Polarization: Heorizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Fower: ACZ230V/50Hz Humidity 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: ##:2 90256 421
Company name: SID Global Sdn Bhd

No. | Fremeror |Readva | Foctor | Lovel | Lt it o 70t 12200 v emar
1 1247 743 60.57 -2528 3529 7400 |3871 | peak 150 360 P
2 1805.095 79.56 -25 .06 54 50 7400 | 1950 | peak 150 360 P
3 1805.095 73.38 -25.06 48.32 54.00 568 | AVG 150 0 P
4 2707.073 65 96 -19. 66 4630 7400 |27.70 | peak 150 360 P
5 3610.000 55.30 -17.51 37.79 74.00 |36.21| peak 150 360 P
6 6309573 54 65 -9 56 4509 7400 |2891 | peak 150 360 P
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Test Frequency (MHz) 902.5 Polarization: Vertical

Radiated Emission Measurement

File :RSE 2022 Data #1206 Date: 2022/07/04 Time: 14:10:59
q0.0 dBu¥/m

80
FCC Parti % RE-Claze B_Above 1GH=_[PK
70
60
?i FCC Part1S AE-Class B_Abovd 1GHz_|AYe
50
1 [ s iripeak
1 5 Koo g
40 i T i DO el %
WMWWM T T
WW
30
20
10
0
10
1000.000 (MHzZ) §000.00 10000.00
Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230VI50Hz Humidity- 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: F#k2 9025 Ih#21
Company name: SID Global Sdn Bhd

o, | Fremenor | Readna ] Factor | Lot | fimit Ml | et 220 [ reman
1 1746.827 68.14 -25.39 4275 74.00 |31.25)| peak 150 0 P
2 1805.095 80.00 -25 .06 54 94 7400 | 1906 | peak 150 0 P
3 1805.095 74.44 -25.06 49.38 54.00 462 | AVG 150 0 P
4 2707073 64 34 -19 66 44 68 7400 |2932 | peak 150 0 P
5 3609.940 60.04 -17.51 42 53 7400 |3147| peak 150 0 P
6 6318.660 55.23 -9.51 4572 74.00 |28.28| peak 150 0 P




V1.0 Page 26 of 142 Report No.: CTL2205072101-WF

Test Frequency (MHz) 915 Polarization: Horizontal

Radiated Emission Measurement

File :RSE 2022 Data #1207 Date: 2022/07/04 Time: 14:16:35
qn.o dBu¥/m

80
FCC Part1S RE-Clazz B_Abowd 1GHz_JPK.
70
G0
2 FCC Part1S AE-Clasx B_Abowd 1GHz_AYe
b
50 %
peak
5 T
10 % E.Mrwﬁv"“ . WWWL
s MW\J’U!
W
30
20
10
]
-0
1000.000 [MH=z) 5000.00 10000.00
Site CTL 966 Chamber 1 Polarization: Herizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230V/50Hz Humidity 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: ££62 915 Th#:21
Company name: SID Global Sdn Bhd

No. | Frenos | Resdna ] Factor | Love | timt Mt oo | e 222 Lo remar
1 1350.128 5922 -2523 3399 7400 |40.01 | peak P
2 1829 679 79.04 -24 91 5413 7400 | 1987 | peak P
3 1829.679 72.82 -24.91 47.91 54.00 6.09 | AVG 150 360 P
4 2744 732 60.26 -19.57 40.69 7400 |33.31| peak P
5 3660.159 60.19 -17.40 4279 74.00 |31.21 | peak P
B 7496.784 57.09 -7.24 49.85 7400 | 2415 | peak P
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Test Frequency (MHz)

915

Polarization:

Vertical

Radiated Emission Measurement

File :RSE 2022 Data #1208 Date: 2022/07/04 Time: 14:20:44

q0.0 dBu¥/m

80

FCC Part1 % RE-Claz:z B_Above 1GH=_PkK
70
60 3
FCC Part15 AE-Class B_Abovd 1GHz_jYe
50
e ak
4 5 et
. : }T: g ww¥m ?MWW
WWM

a0

20

10

0

10

1000000 (MHZ] 5000.00 1000000
Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N- UR-008
Mode: WORKING
Note: 782 915 Ih#:21
Company name: SID Glaobal Sdn Bhd

Frequency | Reading | Factor Level Limit [Margin Height | Azimuth
No- | " "(MHz) | (dBuV) | (dB/m) |(dBuV/m)|(dBuvim)| (@B) |P=*™ | m) | (geg) |F/F| Remark
1 1050.147 61.50 -25.03 36.47 74.00 | 37.53 | peak 150 360 P
2 1830.206 81.65 -24 90 56.75 7400 | 1725 | peak 150 360 P
3 1830.206 77.36 -24 .90 52.46 54.00 1.54 | AVG 150 360 P
4 2744732 61.85 -19.57 4228 7400 | 31.72 | peak 150 360 P
5 3660.159 58.36 -17 .40 40.96 7400 |33.04 | peak 150 360 P
3] 4576.147 56.95 -14.93 42.02 7400 |31.98 | peak 150 360 P
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Test Frequency (MHz)

927.5

Polarization:

Horizontal

Radiated Emission Measurement

File ‘RSE 2022 Data #1209 Date: 2022/07/04 Time: 14:20:28
a0.0 dBuV/m
80
FCC Part19 RE-Clagz B_Above 1GHz_PK
70
1]
FCC Part13 AE-Clasz f_Above 1GHz_AYe

e
a0

? [ nrpeak

3 5 o e
10 X - I RO 9 Wt
P W VT

K1
30
20
10
1]
-10

1000000 [MHzZ) 5000.00

1000000

Site CTL 966 Chamber 1

EUT:

M/N: UR-008

Mode: WORKING

MNote: 62 9275 Ih+421

Company name: SID Global Sdn Bhd

Limit: FCC Part15 RE-Class B_Above 1GHz_PK

Polarization: Horizontal

Fower:

AC230V/50Hz

Distance: 3m

Temperaiure: 25(C)

Humidity: 50 %

o, | Fremency radva | Focor [ Lot | tomt g comc | et 22 o mman
1 1000.864 60.53 -24 80 3573 7400 |38.27 | peak 150 0 P
2 1855.133 74.26 -24.74 49 .52 7400 | 2448 | peak 150 0 P
3 2782115 61.67 -19.48 4219 7400 | 3181 | peak 150 0 P
4 3710.000 56.29 -17.29 39.00 74.00 | 35.00 | peak 150 0 P
5 4845 906 56.06 -14.34 41.72 7400 |32.28 | peak 150 0 P
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Test Frequency (MHz) 927.5 Polarization: Vertical

Radiated Emission Measurement

File ‘RSE 2022 Data #1210 Date: 2022/07/04 Time: 14:31:20
a0.0 dBuV/m

80
FCC Part19 RE-Clagsz B_Above 1GHz_PK
70
3]
FCC Part13 AE-Clasz B_Above 1GHz_AYe
2
50
[T peak
1 bt
40 |4 ¥ b T i W%
r W,-‘NNWW =t
%W sak

30

20

10

1}

-10

1000.000 [MHZ) GOD0.00 10000.00

Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power.  AC230Vi50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: F#2 9275 Ih#21
Company name: SID Global Sdn Bhd

o, | Fremencr radva | Focor [ Lot | Lomt g coc | 2t 2 o meman
1 1060.147 61.80 -2503 BT 7400 |37.23| peak 150 360 P
2 1855.133 74.26 -24.74 49 .52 7400 | 2448 | peak 150 360 P
3 2782 915 62.15 -19.47 42 68 7400 |31.32 | peak 150 360 P
4 3711.077 57.26 -17.29 39.97 74.00 | 34.03 | peak 150 360 P
5 4014.440 56.89 -16.26 40.63 7400 |33.37 | peak 150 360 P
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Antenna 3

Test Frequency (MHz) 902.5 Polarization: Horizontal

Radiated Emission Measurement

File ‘RSE 2022 Data #1213 Date: 2022/07/04 Time: 145319
90.0 dBuV/m

80
FCC Part1q RE-Clazz |B_Above 1GH=z [PK
70
3]
2 FCC Part1S AE-Class [i_Above 1GHz AV«
50 s 3u< Wak
0 L W A |
30
20
10
1}
-10
1000.000 [MHz) §000.00 10000.00
Site CTL 966 Chamber 1 Polarization: Heorizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  ACZ30V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
MNote: 483 9025 Ih421
Company name: SID Global Sdn Bhd

o, | Freaency radv | Focor [ Lot | Limt g | 2t 22 o meman
1 1099.955 61.64 -2525 36.39 74.00 | 37.61 | peak 150 360 P
2 1805.095 79.03 -25.086 53.97 7400 |20.03| peak 150 360 P
3 1805.095 7575 -25.06 50.69 54 .00 3.3 AVG 150 360 P
4 2707.852 65.71 -19.66 46.05 74.00 | 27.95 | peak 150 360 P
5 3845918 56.86 -16.89 39.97 7400 |34.03| peak 150 360 P
6 7481 695 5789 -7.23 50.66 7400 |23.34 | peak 150 360 P
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Test Frequency (MHz) 902.5 Polarization: Vertical

Radiated Emission Measurement

File :RSE 2022 Data #1214 Date: 2022/07/04 Time: 145510
q0.0 dBu¥/m

80
FCC Part1% RE-Claz:z B_Abowd 1GH=z_PK.
70
1]
?. FCC Part1S AE-Clas: B_Abovd 1GHz_AYe
50 o
L] peak
T 5 WMWW
10 W"w :
1 e

0 WMWWWW

20

10

1}

-10

1000.000 [MH=Z) 500000 10000.00

Site CTL 966 Chamber 1 Polarzation: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  ACZ30V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
MNote: 83 9025 I)+21
Company name: SID Global Sdn Bhd

o, | Freaenr radva | Focor [ Lot | tomt ] coc | 2t 22 v mman
1 1453366 60.03 -25 .69 34 34 7400 | 3966 | peak 150 360 P
2 1805.095 79.78 -25.06 5472 74.00 |19.28 | peak 150 360 P
3 1805.095 72.50 -25.08 47.44 54.00 6.56 | AVG 150 0 P
4 2707.852 65 32 -19.66 45 66 7400 |28.34 | peak 150 360 P
5 3609.940 5783 -17.51 40.32 7400 | 3368 | peak 150 360 P
B 6318.660 56.23 -9.51 46.72 7400 | 27.28 | peak 150 360 P
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Test Frequency (MHz) 915 Polarization: Horizontal

Radiated Emission Measurement

File :RSE 2022 Data #1211 Date: 2022/07/04 Time: 14:45:12
q0.0 dBu¥ /m

80
FCC Part19 RE-Clacz: B_Abowd 1GHz_PE.
70
31}
2 FCC Part19 AE-Class B_Abovd 1GHz_AYe
50 ak
AD Ao sl ety A
1 b
30
20
10
1}
-10
1000.000 (MHzZ) £000.00 1000000
Site CTL 966 Chamber 1 Polarization: Horizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: 7243 915 Ih#21
Company name: SID Global Sdn Bhd

o, | Freros | Readva | Foctor | Lovel | it Mg oo e |20 v emar
1 1099 955 60.03 2525 3478 7400 | 3922 | peak 150 0 P
2 1830.206 79.35 -24 90 54 45 7400 | 1955 | peak 150 0 P
3 1830.206 73.32 -24.90 48.42 54.00 558 | AVG 150 0 P
4 2439 215 63 62 -20.57 4305 7400 | 3095 | peak 150 0 P
5 2744 732 651.56 -19.57 41.99 74.00 | 32.01 | peak 150 0 P
B 3660.159 61.57 -17.40 44 17 7400 |2983 | peak 150 0 P
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Test Frequency (MHz) 915 Polarization: Vertical

Radiated Emission Measurement

File -RSE 2022 Data #1212 Date: 2022/07/04 Time: 14:46:54
a0.0 dBuV /m

80
FCC Part1H RE-Class B_Above 1GHz_PK

70

60 2

FCC Part1q RE-Claxx B_Above 1GHz_AV¥e

a0 5.

Lk .Jﬂ‘w

I
.
|

40

30

20

10

1]

-0

1000.000 (MHZ) 5000.00 1000000

Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230V/50Hz Humidity- 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: F#E3 915 421
Company name: SID Global Sdn Bhd

o, | Feauenr [ada [ Cator | Love | it gt o e [ | peman
1 1286.397 60.59 2515 35.44 74.00 |38.56 | peak 150 360 P
2 1830.206 82.05 -24 90 5715 7400 |16.85| peak 150 360 P
3 1830.206 76.39 -24 .90 51.49 54.00 2.51 AVG 150 360 P
4 2745 522 64 .07 -19.57 44 50 7400 | 2950 | peak 150 360 P
5 3660.159 59.97 -17.40 42.57 74.00 | 3143 | peak 150 360 P
6 6406 562 56.44 -9.01 47 43 7400 | 2657 | peak 150 360 P
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Test Frequency (MHz) 927.5 Polarization: Horizontal
Radiated Emission Measurement
File -RSE 2022 Data #1215 Date: 2022/07/04 Time: 15:05:23
90.0 dBuV/m
80
FCC Part1q RE-Clasz B_Abovd 1GHz_JPK.
70
60
FCC Fart1q AE-Class B_Abovd 1GHz_AYe
T
a0 k
[ FTpea
2 W“
v T WW“‘*”‘W o WW%
MWWWWMWW
30
20
10
0
10
1000.000 (MHz) 6000.00 10000.00
Site CTL 966 Chamber 1 Polarization: Herizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N- UR-008
Mode: WORKING
Note: L83 9275 Ih#21
Company name: SID Global Sdn Bhd
Frequency | Reading | Factor Level Limit  |Margin Height | Azimuth
No. | " MHz) | (dBuv) | (dB/m) |(dBuvim)|(@Buvim)| (@B) |P®*™ | m | (ceg) |F/F| Remark
1 1855.133 74.34 -24.74 49.60 7400 |24.40| peak 150 360 P
2 2782.915 62.86 -19.47 43.39 7400 |30.61| peak 150 360 P




V1.0 Page 35 of 142 Report No.: CTL2205072101-WF

Test Frequency (MHz) 927.5 Polarization: Vertical
Radiated Emission Measurement
File ‘RSE 2022 Data #1216 Date: 2022/07/04 Time: 15:07:32
a0.0 dBuV/m
80
FCC Part1% RE-Clags B_Above 1GHz_PK
70
0
FCC Part1S AE-Clasz B_Above 1GHz_AYe
50
[ M peak
3 5 e
0 R 4 X . MW%
X MWMMWM A
%Ww%umw
30
20
10
0
10
1000.000 [MHZ) 000,00 10000.00
Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power.  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008
Mode: WORKING
Note: F#E3 9275 Ih=21
Company name: SID Global Sdn Bhd
Frequency | Reading | Factor Level Limit  |Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dB/m) |(dBuv/m)|(dBuvim)| (@B) |P®°™ | cm) | (geg) |F/F| Remark
1 1396770 5924 -2534 33.90 7400 |4010| peak 150 0 P
2 1855.133 75.23 -24.74 50.49 7400 |23.51| peak 150 0 P
3 2782115 61.41 -19.48 4193 7400 |3207 | peak 150 0 P
4 3710.000 55.31 -17.29 38.02 7400 | 3598 | peak 150 0 P
5 4064.433 57.46 -16.14 41.32 7400 |32.68 | peak 150 0 P
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Antenna 4

Report No.: CTL2205072101-WF

Test Frequency (MHz)

902.5

Polarization:

Horizontal

Radiated Emission Measurement

File ‘RSE 2022 Data #1217 Date: 2022/07/04 Time: 15:11:01

90.0 dBuV/m

80

FCC Part1% RE-Clazz B_Above 1GHz [PK
70
(] I
FCC Part1S AE-Class B_Above 1GHz_AYe
50 3 £ W
4 5 WM%W

40 b YW" ey Ly

30

20

10

0

-10

1000.000 [MHz] 50D0.00 10000.00
Site CTL 966 Chamber 1 Polarization: Horizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power.  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008
Mode: WORKING
MNote: C#b4 9025 Ih421
Company name: SID Global Sdn Bhd

Frequency | Reading | Factor Level Limit  |Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dB/m) |(dBuv/m)|(dBuvim)| (@B) |P=*™ | cm) | (ceg) |F/F| Remark
1 1805.095 8066 -25086 5560 7400 | 1840 | peak 150 360 P
2 1805.095 7425 -25.086 4919 54.00 481 | AVG 150 360 P
3 2707.852 67 34 -19.66 47 68 7400 |2632 | peak 150 360 P
4 3609.940 5776 -17.51 4025 7400 |3375| peak 150 360 P
5 4072.630 56.45 -16.13 40.32 7400 |33.68 | peak 150 360 P
6 7486.003 5575 -7.23 48 52 7400 |2548 | peak 150 360 P
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Test Frequency (MHz) 902.5 Polarization: Vertical

Radiated Emission Measurement

File \RSE 2022 Data #1218 Date: 2022/07/04 Time: 15:13:40
q0.0 dBu¥/m

80
FCC Parti % RE-Claze B_Above 1GH=_PK
70
60
g’ FCC Part1S AE-Class B_Abovd 1GHz_jYe
50 i
[ ~rrrpeak
1 3 “,T-'M«%"’Hﬂ"f"
" qu{mﬁwwﬂw S
1
i W
30
20
10
]
-0
1000.000 (MHz) 5000.00 10000.00
Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: F#k4 9025 Th=:21
Company name: SID Global Sdn Bhd

o, | Frencr | Readna | Factor | Love | timit TMergl oo | et 220 [ reman
1 1199 845 59.80 -2543 34 37 7400 |3963| peak 150 0 P
2 1804.575 80.00 -25.07 54.93 74.00 |19.07 | peak 150 0 P
3 1804.575 73.51 -25.07 48.44 54.00 556 [ AVG 150 360 P
4 2707852 61.52 -19 .66 41.86 7400 |3214| peak 150 P
5 4513.360 57.63 -15.05 4258 74.00 |31.42| peak 150 P
6 65318.660 57.37 -9.51 47.86 74.00 |[26.14 | peak 150 0 P
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Test Frequency (MHz) 915 Polarization: Horizontal

Radiated Emission Measurement

File \RSE 2022 Data #1219 Date: 2022/07/04 Time: 15:19:10
a0.0 dBu¥/m

80
FCC Part1%RE-Clac: B_Above 1GH=z_PEK
70
&0
1 FCC Part15 AE-Class B_Above 1GHz_|Ave
50
[ peak
5 N\W.J‘l
40 4 3 B WW%
b Pk o o i T

30

20

10

1]

-10

1000000 [MHzZ) £000.00 1000000

Site CTL 966 Chamber 1 Polarization: Heorizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power: AC230V/I50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: F#i4 915 Ih#21
Company name: SID Global Sdn Bhd

o, | P [Readnal Facr | Lovl | bt e o 3 [ 20 [ | remar
1 1830.206 7689 -24 90 51.99 7400 |2201| peak 150 360 P
2 2745522 58.89 -19.57 39.32 7400 |3468 | peak 150 360 P
3 3660.159 5785 1740 40.45 7400 | 3355 peak 150 360 P
4 4056253 57.36 1617 4119 7400 |3281| peak 150 360 P
5 5637 999 5528 -12.34 42 94 7400 |31.06 | peak 150 360 P
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Test Frequency (MHz) 915 Polarization: Vertical

Radiated Emission Measurement

File \RSE 2022 Data #1220 Date: 2022/07/04 Time: 15220:58
q0.0 dBu¥/m

80
FCC Part15 RE-Claze B_Above 1GH=_PK
70
60 5
FCC Part13 RE-Class B_Abovd 1GHz_AVe
50 "
4 5] e pe
a0 Jf 55‘, _— MW%
1 /WM\WMW‘W R
M A A A . hm a A

30

20

10

]

-0

1000.000 (MHz) 5000.00 10000.00

Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC220V/50Hz Humidity- 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: £i4 915 If 421
Company name: SID Global Sdn Bhd

o, | Featenr [eadv | Foctor | Lot | it g cuce "t 72200 o rman
1 1593 584 59.85 -2575 3410 7400 |3990| peak 150 0 P
2 1830.206 80.06 -24.90 55.16 74.00 | 18.84 | peak 150 0 P
3 1830.206 757 -24 90 50.27 5400 373 | AVG 150 360 P
4 2744 732 62 52 -19.57 42 95 74.00 |31.05| peak 150 P
5 3660.159 57.90 -17.40 40.50 74.00 |[33.50 | peak 150 P
6 5839 491 5585 -11.65 4430 7400 |2970| peak 150 0 P
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Report No.: CTL2205072101-WF

Test Frequency (MHz)

927.5

Polarization:

Horizontal

Radiated Emission Measurement

File :RSE 2022 Data #1221 Date: 2022/07/04 Time: 15:24:04
qn.o dBu¥/m
80
FCC Part1q RE-Clas: [B_Above 1GHz_PK.
70
1]
FCC Fart1q AE-Class [B_Above 1GHz_AYe
a0 ra k
5 g pea
I AW
40 )N % 4 ; Bl ,M
W%W@M T
30
20
10
1]
-10
1000000 [MHz] 000,00 1000000

Site CTL 966 Chamber 1

Polarization: Herizontal

Temperature: 25(C)

Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m

M/N: UR-008

Mode: WORKING

Note: L4 915 If5:221

Company name: SID Global Sdn Bhd

No. | Fredtency | Readin | oo | v (b | o | "o | i | emar
1 1455 459 5951 -25.69 33.82 7400 |4018 | peak 150 360 P

2 1855.133 7151 -24 74 46 77 7400 | 2723 | peak 150 360 P

3 2782 115 60.24 -19.48 40.76 7400 |33.24 | peak 150 360 P

4 3660.000 5561 -17.40 38.21 7400 | 3579 | peak 150 360 P

5 6051.667 5522 -10.86 44 36 7400 |2964 | peak 150 360 P
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Report No.: CTL2205072101-WF

Test Frequency (MHz)

927.5

Polarization:

Vertical

Radiated Emission Measurement

File ‘RSE 2022 Data #1222 Date: 2022/07/04 Time: 15:26:10

90.0 dBuVY /m

80

FCC Part19 RE-Clazz B_Abowg 1GH=_PK
70
]
FCC Part19 RE-Clazs B_Above 1GHz_AYe
50 2 %W pazak
5 W

40 [ ;3; 4 anu. 'W

30

20

10

0

-10

1000.000 MHz) 500000 10000.00
Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008
Mode: WORKING
Note: 4 915 Ih#21
Company name: SID Global Sdn Bhd

Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No. | " “MHz) | (dBuV) | (dB/m) |(dBuv/m)|(dBuvim)| (dB) |P%*” | em | (deg) |F/F| Remark
1 1341.606 59.08 -25.21 33.87 74.00 | 4013 | peak 150 0 P
2 1855.133 7319 2474 48 45 7400 | 2555 | peak 150 0 P
3 2782115 5879 -19.48 39.31 7400 | 3469 | peak 150 0 P
4 3660.000 54 47 -17.40 37.07 74.00 | 36.93 | peak 150 0 P
5 5677.080 54 75 -12.20 42 55 7400 | 3145 | peak 150 0 P
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Antenna 5

Test Frequency (MHz) 902.5 Polarization: Horizontal

Radiated Emission Measurement

File ‘RSE 2022 Data #1223 Date: 2022/07/04 Time: 15:30:14
90.0 dBuV/m

80
FCC Part1q RE-Clazz |B_Above 1GHz_JPK
70
11} ]
FCC Part1S AE-Class [i_Above 1GHz_jiVe
50
: W%wﬁwmak
0 ¥ 5 W;i | et
] LI
bt KA A g iy AT e

30

20

10

1}

-10

1000.000 [MHz) §000.00 10000.00

Site CTL 966 Chamber 1 Polarization: Heorizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  ACZ30V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
MNote: k6 9025 Ih421
Company name: SID Global Sdn Bhd

o, | Freaency radv | Focor [ Levet | Lomt g | 2t 22 o meman
1 1200.190 60.03 -25.43 34.60 74.00 | 39.40 | peak 150 360 P
2 1805.095 82.10 -25.086 57.04 7400 |16.96 | peak 150 360 P
3 1805.095 7515 -25.06 50.09 54 .00 3.9 AVG 150 360 P
4 2707.073 62.85 -19.66 43.19 74.00 |30.81 | peak 150 360 P
5 3610.000 55.10 -17.51 37.59 7400 | 3641 | peak 150 360 P
6 4456 562 56.39 -1520 4119 7400 |3281 | peak 150 360 P
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Test Frequency (MHz) 902.5 Polarization: Vertical

Radiated Emission Measurement

File :RSE 2022 Data #1224 Date: 2022/07/04 Time: 15:32:12
90.0 dBu¥/m

FCC Part1 % RE-Claz: B_Above 1GH=z_[PK

70

60

e

FCC Part1D RE-Class f_Above 1GHz_AYe

j: T 5 . W“ﬁw%w ™
WMMWWJL“WWWW*WW ,

i )
-

30

20

10

]

-10

1000.000 (MHZ) §000.00 10000.00

Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_FK Power:  AC230V/50Hz Hurmidity- 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: F#k5 9025 Ih#21
Company name: SID Global Sdn Bhd

o, | Featency [eadt | Focor [ Levet | Lt ot e "t 2200 o meman
1 1805.095 8157 -25.06 56.51 7400 |17.49| peak 150 0 P
2 1805.095 76.30 -25.06 51.24 54.00 276 | AVG 150 0 P
3 1903.816 7017 -24 43 4574 7400 |[2826 | peak 150 0 P
4 2707852 63.98 -19 66 44 32 7400 |2968 | peak 150 0 P
5 3610.000 56.85 -17.51 39.34 74.00 | 3466 | peak 150 0 P
6 5491.948 5517 -8.63 46.54 74.00 |[27.46 | peak 150 0 P
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Report No.: CTL2205072101-WF

Test Frequency (MHz)

915

Polarization:

Horizontal

Radiated Emission Measurement

File ‘RSE 2022 Data #1225 Date: 2022/07/04 Time: 15:37:05
90.0 dBuV/m
80
FCC Part1q RE-Clasz |B_Above 1GHz_JPK
70
1]
2 FCC Part19 AE-Class ([B_Above 1GHz_AYe
a0 &
Wpeak
A0 § % Iy i M
1 L’HWWMMW

a0 wkﬂmmﬁw
20
10
1]
-10

1000.000 [MH=) G0D0.00 10000.00

Site CTL 966 Chamber 1

Polarization: Herizontal

Temperature: 25(C)

Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power.  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m

M/N: UR-008

Mode: WORKING

Note: 465 915 Ih =21

Company name: SID Global Sdn Bhd

No. | Freduency | Readig | oo | et by o | " | 22 | Reman
1 1344 312 59.73 -2522 34 51 7400 |3949 | peak 150 0 P

2 1830.206 78.46 -24 .90 53.56 7400 |20.44 | peak 150 0 P

3 1830.206 70.21 -24 90 4531 5400 | B89 | AVG 150 360 P

4 2745522 60.71 -19.57 41.14 7400 |3286 | peak 150 0 P

5 3660.159 58.22 -17.40 40.82 7400 |33.18 | peak 150 0 P

6 6406.562 55.66 -9.01 46.65 7400 |27.35| peak 150 0 P
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Report No.: CTL2205072101-WF

Test Frequency (MHz) 915 Polarization: Vertical
Radiated Emission Measurement
File ‘RSE 2022 Data #1226 Date: 2022/07/04 Time: 15:39:29
q0.0 dBu¥/m
80
FCC Part1Y RE-Clazz B_Abovdq 1GH=z_ |PK
70
(1] 2
FCC Parti S RE-Class P_Abord 1GHz_{AVe
50 L]
,/W‘.-'paak
T 3 £ WWWW
AD » o
1 L/\WWMWMWW
30 WWWWM
20
10
1]
-0
1000, 000 (MHz] 5000.00 10000.00
Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230VI50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008
Mode: WORKING
Note: ##k5 915 Ih421
Company name: SID Global Sdn Bhd
Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No. | " "MHz) | (dBuV) | (dB/m) |(dBuv/m)|(dBuvim)| (@B) |P®*™ | m) | (@eqy |F/F| Remark
1 1150.469 59.85 -25.33 34.52 7400 | 3948 | peak 150 360 P
2 1830.206 81.79 -24 90 56.89 7400 |17.11 | peak 150 360 P
3 1830.206 75.03 -24 90 5013 5400 | 387 | AVG 150 360 P
4 1889.078 72.82 -24 53 48.29 7400 | 2571 | peak 150 360 P
5 2745 522 60.74 -1957 4117 7400 | 3283 | peak 150 360 P
6 3660.159 57 52 -17 .40 4012 7400 |3388 | peak 150 360 P
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Test Frequency (MHz) 927.5 Polarization: Horizontal

Radiated Emission Measurement

File ‘RSE 2022 Data #1227 Date: 2022/07/04 Time: 15:44:41
a0.0 dBuV/m

80
FCC Part1% RE-Clag: |B_Above 1GHz_PK
70
3]
FCC Fart!S AE-Class [i_Above 1GHz_jiVe
50 5 T Fracpeak
"-'Imrw""
10 )ﬂi 3 - O L
T T L o A
30
20
10
1}
-10
1000.000 [MHz) §000.00 10000.00
Site CTL 966 Chamber 1 FPolarization: Herizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  ACZ30V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: 4k5 9275 Ih421
Company name: SID Global Sdn Bhd

o, | Feaenr radv | Focor [ Lot | tomt ] coc | 2t 2 v mman
1 1244 156 5924 -2528 3396 7400 |40.04 | peak 150 0 P
2 1855.133 70.95 -24.74 46.21 74.00 | 27.79 | peak 150 0 P
3 2782 915 60.52 -19.47 41.05 7400 |3295| peak 150 0 P
4 3802988 57.99 -17.05 4094 7400 |33.06 | peak 150 0 P
5 6169.500 56.03 -10.35 45.68 74.00 |28.32 | peak 150 0 P
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Report No.: CTL2205072101-WF

Test Frequency (MHz) 927.5 Polarization: Vertical
Radiated Emission Measurement
File -RSE 2022 Data #1228 Date: 2022/07/04 Time: 15:46:27
q0.0 dBu¥/m
80
FCC Part15 RE-Clazz |E_Above 1GH=z_PK
70
]
FCC Part1§ RE-Class [B_Above 1GHz_A¥e
e
50 3 Kk
mMm-'ma
3 5 W%M
40 5 R PR .
30
20
10
0
-10
1000.000 (MHz] 500000 10000.00
Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_FPK Power.  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008
Mode: WORKING
Note: F#kb 9275 Ih#21
Company name: SID Global Sdn Bhd
Frequency | Reading | Factor Level Limit  (Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dB/m) |(dBuV/m)|(dBuvim)| (dB) |PZ*™™ | (cm) | (geg) |F/F| Remark
1 1504 874 5983 -2594 3389 7400 |4011 | peak 150 360 P
2 1855.133 74 63 2474 49 89 7400 |2411 | peak 150 360 P
3 2782915 60.85 -19.47 41.38 74.00 | 3262 | peak 150 360 P
4 3710.000 5611 -17.29 37.82 7400 |36.18 | peak 150 360 P
5 4637 138 56.10 1477 41.33 7400 | 3267 | peak 150 360 P
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Antenna 6

Report No.: CTL2205072101-WF

Test Frequency (MHz)

902.5

Polarization:

Horizontal

Radiated Emission Measurement

Limit: FCC Part15 RE-Class B_Above 1GHz_PK

Power:

AC230VI50Hz

File :RSE 2022 Data #1229 Date: 2022/07/04 Time: 15:49:19
a0.0 dBu¥/m
80
FCC Part19 RE-Clac: B_Abowve 1GHz_PK
70
60
FCC Part1 5 AE-Class f_Above 1GHz_AVe
! 2
50
5 peak
3 1 W%W
40 ) P S Vi
NI e e
L Mg, i e St it
30
20
10
]
-10
1000.000 [MHzZ] 500000 10000.00
Site CTL 966 Chamber 1 Polarization: Horizontal Temperature: 25(C)

Humidity: 50 %

EUT: Distance: 3m

M/N: UR-008

Mode: WORKING

Note: ##i6 9025 If#21

Company name: SID Global Sdn Bhd

No. | Fredsecy | Feadra | Cactor | Leve )| oo | 2 |z e eman
1 1805.095 75.03 -25.06 49.97 7400 |24.03| peak 150 0 P
2 2707.852 68.37 -19.66 48.71 7400 |2529 | peak 150 0 P
3 3610.000 57.20 -17.51 39.69 7400 |3431| peak 150 0 P
4 4726.068 56.06 -14 54 41.52 7400 |3248 | peak 150 0 P
5 6565.231 5422 -8.57 4565 7400 |2835| peak 150 0 P




V1.0 Page 49 of 142 Report No.: CTL2205072101-WF

Test Frequency (MHz) 902.5 Polarization: Vertical

Radiated Emission Measurement

File :RSE 2022 Data #1230 Date: 2022/07/04 Time: 15:51:03
q90.0 dBu¥/m

FCC Part19 RE-Claz: B_Above 1GH=z_ |PE

70

60 1

FCC Part13 RE-Class B_Abord 1GHz_|AVYe
[

A

a0

g

A0

20

10

0
-10
1000.000 (MHz) 5000.00 10000.00
Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_FK Power:  AC230VI50Hz Humidity: 50 %
EUT: Distance: 3m
MIN: UR-008

Mode: WORKING
Note: 26 9025 I)=21
Company name: SID Global Sdn Bhd

o, | Feateny [eadv | Fotor | Lot | it i cuce | "t 2200 o mman
1 1805.095 82.25 -25.06 5719 7400 |16.81 | peak 150 360 P
2 1805.095 7713 -25.06 52.07 54.00 1.93 | AVG 150 360 P
3 2707.852 B5.75 -19.66 46.09 74.00 |[27.91 | peak 150 360 P
4 3610979 58.27 -17.50 4077 7400 |3323| peak 150 360 P
5 4513.360 56.23 -15.05 4118 7400 |3282| peak 150 360 P
6 6318.660 58.51 -9.51 49.00 74.00 [25.00| peak 150 360 P
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Test Frequency (MHz) 915 Polarization: Horizontal
Radiated Emission Measurement
File :RSE 2022 Data #1231 Date: 2022/07/04 Time: 15:54:55
q0.0 dBu¥/m
80
FCC Part19 RE-Claz:z B_Abowve 1GHz_PK.
70
(]
! FCC Part!y AE-Class B_Above 16Hz_AVe
50 .
P pealke
4 5 "M’”"m'
40 3 b i MW%
e
st A gt b sih
30 kil
20
10
0
10
1000.000 MHz] 000,00 1000000
Site CTL 966 Chamber 1 FPolarization: Heorizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008
Mode: WORKING
Note: /T#E6 915 421
Company name: SID Global Sdn Bhd
Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dB/m) |(dBuv/m)|(dBuvim)| (@B) |°=° | cm) | (weg) |F/F| Remark
1 1830.206 7922 -24 90 54 32 7400 | 1968 | peak 150 0 P
2 1830.206 72.78 -24 .90 47.88 5400 | 6.12 | AVG 150 360 P
3 2744732 60.08 -19.57 40.51 7400 |33.49 | peak 150 0 P
4 3660 159 60.35 -17.40 42 95 7400 |31.05| peak 150 0 P
5 5357 967 5538 -13.21 42 17 7400 | 3183 | peak 150 0 P
B 6473.289 54 57 -8.72 45.85 7400 |28.15 | peak 150 0 P
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Report No.: CTL2205072101-WF

Test Frequency (MHz) 915 Polarization: Vertical
Radiated Emission Measurement
File :RSE 2022 Data #1232 Date: 2022/07/04 Time: 15:56:53
a0.0 dBu¥/m
80
FCC Part19 RE-Clac: B_Above 1GH=z_PK
70
] 1
FCC Part19 AE-Class B_Above 1GHz_|AYe
50 ak
e
4 o=
* Mw e I Wm
30 WNNWWMJ/JM
20
10
0
10
1000.000 (MHz) 5000.00 10000.00
Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008
Mode: WORKING
Note: 26 915 Ih#21
Company name: SID Global Sdn Bhd
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | " "MHz) | (dBuv) | (dB/m) |(dBuv/m)|(@Buvim)| (@B) | P | em) | (geg) |F/F| Remark
1 1830.208 8215 -24 90 5725 7400 | 1675 | peak 150 360 P
2 1830.206 76.54 -24.90 51.64 5400 | 236 | AVG 150 360 P
3 2744732 60.64 -19.57 41.07 7400 |3293 | peak 150 360 P
4 3660.159 59.27 -17.40 41.87 7400 |3213 | peak 150 360 P
5 5693.443 55.01 -12.15 42 86 7400 |31.14 | peak 150 360 P




V1.0

Page 52 of 142

Report No.: CTL2205072101-WF

Test Frequency (MHz)

927.5

Polarization:

Horizontal

Radiated Emission Measurement

File :RSE 2022 Data #1233 Date: 2022/07/04 Tirme: 16:08:51
ai.0 dBuV/m
80
FCC Part19 RE-Clasz |B_Above 1GHz_|PK
70
1]
FCC Part1q AE-Clazs [B_Above 1GHz_AYe
a0 2
Z [ ipeak
)[ 3 2 W%W
40 4 o B L, =]
30
20
10
1]
-10
1000000 (MHZ) 600000 10000.00

EUT:
M/N: UR-008

Mode: WORKING
Note: F#i6 9275 Ih#421
Company name: SID Global Sdn Bhd

Site CTL 966 Chamber 1
Limit: FCC Part15 RE-Class B_Above 1GHz_FPK

Polarization: Heorizontal

Fower:

AC230V/50Hz

Distance: 3m

Temperaiure: 25(C)

Humidity: 50 %

o, | Fresenr readv | Focor | Lot | Lot It cuce [ ot 22 o meman
1 1398.782 60.08 -25.35 3473 7400 | 3927 | peak 150 0 P
2 1855.133 71.65 -24.74 46.91 7400 | 27.09 | peak 150 0 P
3 2782 915 60.27 -19.47 40.80 7400 |3320 | peak 150 0 P
4 3710.000 55.91 -17.29 38.62 74.00 | 3538 | peak 150 0 P
5 4638.473 56.46 -14.77 41.69 7400 | 3231 | peak 150 0 P
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Test Frequency (MHz) 927.5 Polarization: Vertical

Radiated Emission Measurement

File ‘RSE 2022 Data #1234 Date: 2022/07/04 Time: 16:10:40
a0.0 dBuV/m

80
FCC Part1% RE-Clags B_Above 1GHz_PK
70
3]
FCC Part1S AE-Clasz B_Above 1GHz_AYe
50 ak
h [~
4 M
40 2 3 . W,\}‘\M%
VT T A
ey A

30 A

20

10

1}

-10

1000.000 [MHzZ) GOD0.00 10000.00

Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power.  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: F#i6 9275 Ih#21
Company name: SID Global Sdn Bhd

o, | Fremency radva | Focor [ Lot | tomt g comc | et 22 o mman
1 18565133 75.09 -24.74 50.35 7400 | 2365 | peak 150 360 P
2 2782.500 57.73 -19.48 38.25 7400 | 3575 peak 150 360 P
3 3710.000 57.33 -17.29 40.04 7400 | 3396 | peak 150 360 P
4 5331.814 56.16 1327 4289 74.00 |31.11 | peak 150 360 P
5 6375.291 54.70 -9.18 4552 7400 | 2848 | peak 150 360 P
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Antenna 7

Test Frequency (MHz) 902.5 Polarization: Horizontal

Radiated Emission Measurement

File \RSE 2022 Data #1235 Date: 2022/07/04 Time: 16:14:41
q0.0 dBu¥/m

FCC Parti % RE-Claze B_Above 1GH=_PK

70

1}

J FCC Part1 5 AE-Class f_Abuye 1GHz_AVe

50

A0

20

10

1]
-0
1000.000 (MHZ) 500000 10000.00
Site CTL 966 Chamber 1 Polarization: Horizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power.  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: F#E7 9025 Ih421
Company name: SID Global Sdn Bhd

o, | Featency [eadv | Fotor | Levet | Lt g e "t /2250 o meman
1 1805.095 79.35 -25.06 54.29 74.00 |19.71| peak 150 360 P
2 1805.095 74.69 -25.06 4963 54.00 437 | AVG 150 360 P
3 2707852 63.59 -19 66 4393 7400 |3007 | peak 150 360 P
4 3610.000 55.33 -17.51 37.82 74.00 |36.18 | peak 150 360 P
5 4673.314 55.32 -14.67 40.65 74.00 |[33.35)| peak 150 360 P
6 5426 253 56.26 -13.01 4325 7400 |3075| peak 150 360 P
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Test Frequency (MHz) 902.5 Polarization: Vertical

Radiated Emission Measurement

File \RSE 2022 Data #1236 Date: 2022/07/04 Time: 16:17:11
q0.0 dBu¥/m

80
FCC Part15 RE-Claze |B_Above 1GH=_[PK
70
60 1
5 FCC Part15 RE-Class [B_Aboye 1GHz_AYe
50 k
3 i
§ ety ™
40 T 4 § e %
I T e
ol A A s b Al W

30

20

10

]

-0

1000.000 (MHz) S000.00 10000.00

Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC220V/50Hz Humidity- 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: £E7 9025 Ih#21
Company name: SID Global Sdn Bhd

o, | Featenr [eadv | Foctor | Lot | it g cuce "t 2200 o mman
1 1805.095 82.31 -25 06 57.25 7400 |1675| peak 150 20 P
2 1805.095 77.90 -25.06 52.84 54.00 1.16 | AVG 150 360 P
3 2707852 64 32 -19 .66 44 66 7400 (2934 | peak 150 20 P
4 3610.000 5519 -17.51 3768 7400 |3632| peak 150 20 P
5 4484 871 56.26 -15.13 4113 74.00 |[32.87 | peak 150 20 P
6 6083.101 54 29 -10.72 4357 7400 |3043| peak 150 20 P
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Test Frequency (MHz) 915 Polarization: Horizontal

Radiated Emission Measurement

File :RSE 2022 Data #1237 Date: 2022/07/04 Time: 16:22:30
q90.0 dBu¥/m

80
FCC Part1 % RE-Claz: B_Above 1GH=z_PK
70
Bl
1 FCC Part15 AE-Closs P_Abuve 1GHz_i¥e
50
n.fv‘\"‘«-"paak
3 5 Nﬂw%ﬁ*«.f*‘*
® W«W'?‘MW i B
WWthnW by

30

20

10

0

-10

1000.000 (MHzZ) £000.00 1000000

Site CTL 966 Chamber 1 Polarization: Horizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power: AC230VIS0Hz Humidity 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: %#E7 915 IhZ21
Company name: SID Global Sdn Bhd

o, | Feateny [eadv | Fotor | Lot | it i cuce | "t 2200 o mman
1 1830.206 7867 -24 90 5377 7400 |2023| peak 150 359 P
2 1830.206 72.91 -24.90 48.01 54.00 599 | AVG 150 360 P
3 2745.000 56.36 -19.57 36.79 74.00 [37.21| peak 150 359 P
4 3660.000 58.94 -17.40 41 54 7400 |3246 | peak 150 359 P
5 4820865 56.32 -14 .39 41.93 7400 |3207| peak 150 359 P
6 5831.093 55.39 -11.67 43.72 74.00 [30.28 | peak 150 359 P
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Test Frequency (MHz)

915

Polarization:

Vertical

Radiated Emission Measurement

File ‘RSE 2022 Data #1238 Date: 2022/07/04 Time: 16:24:33

qn.o dBu¥/m

80

FCC Parti R RE-Class B_Above 1GHz_PK
70
(3] :
FCC Part15 AE-Class B_Above 1GHz_AVe
a0 3 peak
1 6 g A

40 ]( 3 2 |l F., WW%

30

20

10

0

10

1000.000 (MHz) 5000.00 10000.00
Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power.  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008
Mode: WORKING
Note: FS£E7 915 Ih#21
Company name: SID Global Sdn Bhd

Frequency | Reading | Factor Level Limit  |Margin Height | Azimuth
No. | " MHz) | (dBuv) | (dB/m) |(dBuv/m)|(@Buvim)| (@B) | P | @m) | (weg) |F/F| Remark
1 1830.208 80.61 -24 90 5571 7400 |1829 | peak 150 360 P
2 1830.208 7554 -24 90 50.64 5400 | 336 | AVG 150 360 P
3 1903 816 71.30 -24 43 46 87 7400 |2713 | peak 150 360 P
4 2744 732 6092 -19.57 41 35 7400 |3265 | peak 150 360 P
5 3660.159 57 95 -17.40 40.55 7400 |3345 | peak 150 360 P
6 4493 917 56.72 -15.09 41.63 74.00 |3237 | peak 150 360 P
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Test Frequency (MHz) 927.5 Polarization: Horizontal

Radiated Emission Measurement

File ‘RSE 2022 Data #1239 Date: 2022/07/04 Time: 16:31:26
a0.0 dBuV/m

80
FCC Part1% RE-Clags B_Above 1GHz_PK

70

6

FCC Part1Y RE-Class f_Above 1GHz_AVe

50 ;[ § ) W%W ak

10

30

20

10

]

-10

1000000 (MHZ) 5000.00 10000.00

Site CTL 966 Chamber 1 Polarization: Heorizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: F#i7 927 5 Ih#21
Company name: SID Global Sdn Bhd

o, | Freerer | Readon | Cactr | et i oo 2 2257 | memar
1 1855.133 72.04 -24.74 47.30 74.00 | 26.70 | peak 150 360 P
2 2782115 60.62 -19.48 4114 7400 | 3286 | peak 150 360 P
3 3710.000 56.52 -17.29 3923 7400 | 3477 | peak 150 360 P
4 4944 530 56.06 -14.19 41.87 7400 | 3213 | peak 150 360 P
5 6518.160 5516 -8.59 46 57 7400 | 2743 | peak 150 360 P
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Test Frequency (MHz) 927.5 Polarization: Vertical
Radiated Emission Measurement
File :RSE 2022 Data #1240 Date: 2022/07/04 Time: 16:33:29
q0.0 dBu¥/m
80
FCC Part19 RE-Clazs B_Above 1GH=_|PK
70
60
FCC Part!q AE-Class i_Abuve 1GHz AV
1
50 k
FArpea
3 e 1
" H % . - MJ,»%W«%
a0
20
10
0
10
1000000 MHz] 5000.00 1000000
Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230VI50Hz Humidity: 50 %
EUT: Distance: 3m
M/N- UR-008
Mode: WORKING
Note: %27 927.5 Ih=21
Company name: SID Global Sdn Bhd
Frequency | Reading | Factor Level Limit  (Margin Height | Azimuth
No- | " "(MHz) | (dBuV) | (dB/m) |(dBuV/m)|(dBuvim)| (d@B) |P=*™™ | m) | (oeg) |F/F| Remark
1 1855133 7518 -24 74 50.44 7400 |2356 | peak 150 0 P
2 2397 452 7016 -20.69 49 47 7400 |2453 | peak 150 0 P
3 2782.115 62.03 -19.48 42.55 7400 | 3145 | peak 150 0 P
4 3710.000 56.23 -17.29 38.94 7400 | 3506 | peak 150 0 P
5 6499 426 55.06 -8.60 46 46 7400 | 2754 | peak 150 0 P
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Antenna 8

Test Frequency (MHz) 902.5 Polarization: Horizontal

Radiated Emission Measurement

File ‘RSE 2022 Data #1241 Date: 2022/07/04 Time: 16:37:03
90.0 dBuV/m

80
FCC Part1% RE-Claz:z B_Abowg 1GHz_JPK.
70
3] 1
FCC Part1S AE-Class B_Above 1GHz_AYe
a0 7 Mak
I 2 MW%W
A0 4 WX_ il
30
20
10
]
-10
1000.000 [MHz) £000.00 10000.00
Site CTL 966 Chamber 1 Polarization: Herizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
MNote: L2888 9025 Ih#21
Company name: SID Global Sdn Bhd

o, | Freerer [cadnn | Cactr | et T "] o 22 252 ] emar
1 1805.095 82.15 -25.08 57.09 7400 |16.91| peak 150 360 P
2 1805.095 7559 -25.06 5053 54 00 347 | AVG 150 360 P
3 2707.852 65.51 -19.66 45 85 7400 |28.15 | peak 150 360 P
4 3610.000 55.70 -17.51 38.19 74.00 | 3581 | peak 150 360 P
5 4486.162 55.69 -15.12 40.57 7400 |33.43| peak 150 360 P
i} 5279892 56 .41 -13.39 4302 7400 | 3098 | peak 150 360 P
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Test Frequency (MHz) 902.5 Polarization: Vertical
Radiated Emission Measurement
File :RSE 2022 Data #1242 Date: 2022/07/04 Time: 16:39:03
90.0 dBuV /m

FCC Part15 RE-Clas: B_fAbovg 1GH=z |PE

70

60 '
FCC Part1S RE-Closs f_Above 1GHz_{AYe
50
h P ineak
f 5 Mnﬂw w pc
* P R B
30
20
10
1]
0
1 000.000 (MHz) §000.00 1000000
Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_FPK Power:  AC230VI50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: <8 9025 Ih#21
Company name: 51D Global Sdn Bhd

o, | Fresere Resdna | Facr | Lovl | bt Mo oo ot [ | reman
1 1805.095 81.46 -25.06 56.40 74.00 |17.60 | peak 150 360 P
2 1805.095 75.60 -25.06 50.54 54.00 346 | AVG 150 360 P
3 2707.852 65.94 -19.66 46.28 7400 |[27.72| peak 150 360 P
4 3410.000 55.09 -18.54 36.55 74.00 |[37.45| peak 150 360 P
5 4626.473 56.60 -14.80 41.80 74.00 |[32.20| peak 150 360 P
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Test Frequency (MHz) 915 Polarization: Horizontal
Radiated Emission Measurement
Filz -‘RSE 2022 Data #1243 Date: 2022/07/04 Time: 16:45:19
a0.0 dBuV/m
80
FCC Part1% RE-Clags B_Abowd 1GHz_PK.
70
(]
FCC Part1S AE-Class B_Abovy 1GHz_AYe
1
50
- Nwl.r-peak
el
40 3 3 y W%
TSI S PR
b i s e gt WL
30
20
10
0
-10
1000.000 [MHz] 50D0.00 10000.00
Site CTL 966 Chamber 1 Folarization: Heorizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power.  AC230VI50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008
Mode: WORKING
Note: 268 915 Ii+21
Company name: SID Global Sdn Bhd
Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dB/m) |(dBuv/m)|(dBuvim)| (@B) |P=*™™ | cm | weg) |F/F| Remark
1 1830 206 74 49 -24 90 49 59 7400 |2441 | peak 150 360 P
2 2745.000 56.90 -19.57 37.33 7400 |36.67 | peak 150 360 P
3 3660.000 56 40 -17.40 39.00 7400 |3500 | peak 150 360 P
4 4572 198 5553 -14 94 4059 7400 |3341| peak 150 360 P
5 6062.127 5522 -10.82 44 40 7400 |2960 | peak 150 360 P
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Test Frequency (MHz) 915 Polarization: Vertical
Radiated Emission Measurement
File :RSE 2022 Data #1244 Date: 2022/07/04 Time: 16:47:15
q90.0 dBu¥ /m
80
FCC Partly RE-Clase B_Above 1GH=z_PkK
70
G0
] FCC Partiq AE-Class P_Aboye 1GHz_i¥e
50 b "
[ peak
frdr ]
3 5
a0 7 b - m,szﬁww
MW
At A el
30
20
10
]
-10
1000000 MHZ) §000.00 1000000
Site CTL 966 Chamber 1 Polarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008
Mode: WORKING
MNote: *:2E8 915 Ih#21
Company name: SID Global Sdn Bhd
Frequency | Reading | Factor Level Limit  |Margin Height | Azimuth
No. | " MHz) | (dBuv) | (dB/m) |(dBuvim)|(@Buvim)| (@B) | P | (em) | (ceq) |P/F| Remark
1 1830.206 80.03 -24 90 5513 7400 |18.87 | peak 150 0 P
2 1830.2086 7473 -24 90 49.83 54.00 417 | AVG 150 0 P
3 2744 732 61.34 -19.57 4177 7400 |3223 | peak 150 0 P
4 3660.000 57.19 -17.40 39.79 7400 |3421| peak 150 0 P
5 4944 530 55.585 -14.19 41.36 74.00 |32.64 | peak 150 0 P
6 6347 826 55.10 -0.34 4576 74.00 |28.24 | peak 150 0 P
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Test Frequency (MHz) 927.5 Polarization: Horizontal

Radiated Emission Measurement

File :RSE 2022 Data #1245 Date: 2022/07/04 Time: 16:50:53
q0.0 dBu¥/m

80
FCC Part15 RE-Clazs B_Above 1GH=z_PK
70
(]
FCC Part1§ RE-Class P_Above 1GHz_AVe
” 1 jwwww* pesk
) WLMW §W o
30
20
10
0
10
1000000 (MHz) 5000.00 10000.00
Site CTL 966 Chamber 1 Polarization: Horizontal Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power:  AC230VI50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008

Mode: WORKING
Note: F#k8 9275 Ih421
Company name: SID Global Sdn Bhd

o, | Feaency [eadv | Foctor [ Levet | Lt ] e "2t 2200 o meman
1 1855.133 68.14 -24.74 43.40 74.00 |30.60| peak 150 360 P
2 2782.915 58.42 -19.47 38.95 74.00 | 3505 | peak 150 360 P
3 3710.000 53.84 -17.29 36.55 7400 |3745| peak 150 360 P
4 4062.094 57.35 -16.16 41.19 74.00 |32.81| peak 150 360 P
5 6570.902 54.83 -B8.57 46.26 74.00 |27.74 | peak 150 360 P
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Test Frequency (MHz) 927.5 Polarization: Vertical
Radiated Emission Measurement
Filz -‘RSE 2022 Data #1246 Date: 2022/07/04 Time: 16:52:48
a0.0 dBuV/m
80
FCC Part19 RE-Clasz B_Abovd 1GHz_PK
70
(]
FCC Part13 RE-Class f_Abovy 1GHz_AYe
a0 1 1 Wﬂvwmmmﬁpeak
40 W % 3 N L1£UWM‘}M
W%MMMW; e
30
20
10
0
-10
1000.000 [MHz] 000,00 10000.00
Site CTL 966 Chamber 1 Folarization: Vertical Temperature: 25(C)
Limit: FCC Part15 RE-Class B_Above 1GHz_PK Power.  AC230V/50Hz Humidity: 50 %
EUT: Distance: 3m
M/N: UR-008
Mode: WORKING
MNote: L#E8 9275 Ih421
Company name: SID Global Sdn Bhd
Frequency | Reading | Factor Level Limit  [Margin Height | Azimuth
No- | " MHz) | (dBuV) | (dB/m) |(dBuv/m)|(dBuvim)| (@B) |P®*™™ | cm) | (ceg) |F/F| Remark
1 1855.133 7259 -24 74 47 85 7400 |2615 | peak 150 0 P
2 2782 915 60.14 -19.47 40.67 7400 |33.33| peak 150 0 P
3 3710.000 55 66 -17.29 38.37 7400 |3563 | peak 150 0 P
4 4854 282 5534 -14.33 41.01 7400 |3299 | peak 150 0 P
5 6475.152 54 55 -8.70 4585 7400 |2815 | peak 150 0 P
REMARKS:

1. Margin value = Limit value- Emission level.
2. RBW1MHz VBW3MHz Peak detector is for PK value; RBW 1MHz VBW10Hz Peak
detector is for AV value.
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3.3. Maximum Conducted Output Power

Limit

The Maximum Peak Output Power limit is 28 dBm.

Test Procedure

Page 66 of 142

Report No.: CTL2205072101-WF

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the

Power Meter.

Test Confiquration

EUT Spectrum
Analyzer
Test Results
Antenna 1
Channel Peak Output Peak Output
Frequency Power Power Limit Result
(MHz) (dBm) (dBm)
902.5 21.257 28 PASS
915.0 20.836 28 PASS
927.5 19.484 28 PASS
Antenna 2
Channel Peak Output Peak Output
Frequency Power Power Limit Result
(MHz) (dBm) (dBm)
902.5 21.386 28 PASS
915.0 21.085 28 PASS
927.5 19.710 28 PASS
Antenna 3
Channel Peak Output Peak Output
Frequency Power Power Limit Result
(MHz) (dBm) (dBm)
902.5 21.492 28 PASS
915.0 21.179 28 PASS
927.5 19.907 28 PASS
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Antenna 4
Channel Peak Output Peak Output
Frequency Power Power Limit Result
(MHz) (dBm) (dBm)
902.5 21.569 28 PASS
915.0 21.186 28 PASS
927.5 19.967 28 PASS
Antenna 5
Channel Peak Output Peak Output
Frequency Power Power Limit Result
(MHz) (dBm) (dBm)
902.5 21.464 28 PASS
915.0 21.142 28 PASS
927.5 19.996 28 PASS
Antenna 6
Channel Peak Output Peak Output
Frequency Power Power Limit Result
(MHz) (dBm) (dBm)
902.5 21.403 28 PASS
915.0 20.963 28 PASS
927.5 19.823 28 PASS
Antenna 7
Channel Peak Output Peak Output
Frequency Power Power Limit Result
(MHz) (dBm) (dBm)
902.5 21.491 28 PASS
915.0 20.936 28 PASS
927.5 19.637 28 PASS
Antenna 8
Channel Peak Output Peak Output
Frequency Power Power Limit Result
(MHz) (dBm) (dBm)
902.5 21.255 28 PASS
915.0 20.690 28 PASS
927.5 19.385 28 PASS
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Test Graphs
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Antenna 1
902.5MHz
Lo @ [
RL RF 50 AC | | SENSE:PULSE] |A\ALIGN AUTO/NO RF_[03:28:55 PMJul 08,2022
Center Freq 902.500000 MHz | #Avg Type: RMS TRECE[ 505 6 Frequency
PNO:Fast = Trig: Free Run Avg|Hold: 1040 ™ | AR
IFGain:Low #Atten: 40 dB peT|PPPPPP
Auto Tune|
Ref Offset 15 dB Mkr1 902.488 125 MHz
(9 dBidiv Ref 31.50 dBm 21.257 dBm
Y Center Freq
2 902.500000 MHz|
"
StartFreq
160 900.000000 MHz|
o Stop Freq|
905.000000 MHz|
-18.6
CFStep
- 500.000 kHz
JAuto Man|
386
s Freq Offset
' L 0 Hz
8.6
Scale Type
Center 902.500 MHz Span 5.000 MHz||Lo9 Lin|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts)
usc Igsatus
915MHz
[ Keysight Spectrum Analyzer - Swept SA (===
RL [ RE [soe AC [ [ SENSE:PULGE] |A\ALIGN AUTO/NO RF [03:29:20 PM Jul 08, 2022
[Center Freq 915.000000 MHz #Avg Type: RMS Tece[ a5 Frequency
PNO- Fast = Trig: Free Run Avg[Hold: 10/10 T
IFGain:Low #Atten: 40 dB DET|P PP PP P
Auto Tune|
Ref Offset 15 dB Mkr1 914.998 750 MHz
19 dBilv Ref 31.50 dBm 20.836 dBm
Center Freq
21 915.000000 MHz|
1
StartFreq
1.80 912.500000 MHz|
o Stop Freq|
917.500000 MHz|
-85
CF Step
e 500,000 kiHiz
JAuto Man|
-85
w5 Freq Offset|
’ . 0Hz]
£8.5
Scale Type
Center 915.000 MHz Span 5.000 MHz Log Lin
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts)
usc IgsTatus
927.5MHz
[ Keysight Spectrum Analyzer - Swept SA =
RL [ RF [509 AC [ | SENSE:PULSE] |A\ALIGN AUTO/NO RF_[03:30:13 PMJul 08,2022 F
Center Freq 927.500000 MHz X #Avg Type: RMS 3 requency
PNO:Fast == Trig: Free Run AvglHold: 1010 ™ :
IFGain:Low #Atten: 40 dB verlPPPRPP
Auto Tune|
Ref Offset 15 dB Mkr1 927.481 875 MHz
(9 gidiv Ref 31.50 dBm 19.484 dBm
CenterFreq
21 927500000 MHz|
1
StartFreq|
150 925.000000 MHz|
o Stop Freq
930.000000 MHz|
-85
CF Step|
e 500.000 kHz
JAuto Man|
385
s FreqOffset
L i 0Hz
85
Scale Type
Center 927.500 MHz Span 5.000 MHz||L°9 Lin
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts)
isc I sTatus
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Antenna 2
902.5MHz
[ Keysight Spectrum Analyzer - Swept SA (===
[s00 AC [ [ SENSE:PULSE] [A\ALIGN AUTO/NO RF_[03:32:16 PM Jul 08,2022

RL [ RF
Center Freq 902.500000 MHz

PNO: Fast —+ 17ig: FreeRun
IFGain:Low #Atten: 40 dB

#Avg Type: RMS s AEEEE Frequency
AvglHold: 10110 w

s
osrfpPPPP P

Ref Offset 15 dB
1LO dBidiv. Ref 31.50 dBm
og

Mkr1 902.440 000 MHz Auto Tune
21.386 dBm

Center Freq

902.500000 MHz|

StartFreq
900.000000 MHZ|

o Stop Freq|
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